
1 REV.1.0 

Zero Turn Mower
2508902 (Model No.GZM60R)

 

Read all safety rules and instructions carefully before operating this tool.

Parts Manual
TOLL-FREE HELPLINE: 1-855-470-4267

www.GreenworksCommercial.com



2 REV.1.0 

CONTENTS

NOTE: ILLUSTRATIONS MAY OR MAY NOT REPRESENT THE ACTUAL 
ASSEMBLIES AND IT IS NOT RECOMMENDED TO USE THIS MANUAL AS A GUIDE 
TO ASSEMBLE OR DISASSEMBLE THE MOWER.

FRAME ASSEMBLY................................................................................................................................3

RIGHT CONTROL ARM..........................................................................................................6

RIGHT RETURN ASSEMBLY.......................................................................................................................9

LEFT CONTROL ARM...........................................................................................................11

LEFT RETURN ASSEMBLY........................................................................................................................14

DECKLIFT ASSEMBLY.................................................................................................16

BATTERY COVER ASSEMBLY..................................................................................................................18

CONTROLLER BOX ASSEMBLY....................................................................................20

ROLL OVER PROTECTIVE STRUCTURE............................................................................................22

MOWER DECK ASSEMBLY.....................................................................................................................24

SEAT ASSEMBLY......................................................................................................................................27

ELECTRICAL COMPONENTS................................................................................................................29



3 REV.1.0 

FRAME  ASSEMBLY



4 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

1-1 R0200486-00 Frame weldment 1

1-2 R0200464-00 Floor plate 1

1-3 R0200376-00 Knob bolt 5

1-4 R0200377-00 Rubber pad 4

1-5 R0200467-00 Pointer 1

1-6 R0200509-00 Bolt M10×25 6

1-7 R0200514-00 Lock nut M10 2

1-8 R0200488-00 Right console assembly 1

1-9 R0200481-00 Control box assembly 1

1-10 R0200583-00 Right fender 1

1-11 R0200449-00 Rear baffle 1

1-12 R0200445-00 Lower back cover 1

1-13 R0200520-00 Lock nut M8 8

1-14 R0200548-00 Washer 4

1-15 R0200495-00 Bolt M10×40 2

1-16 R0200473-00 Manual release plate 2

1-17 R0200539-00 Nut M10 2

1-18 R0200532-00 Bolt assembly 6

1-19 R0200526-00 Bolt M8×20 4

1-20 R0200615-00 Upper bracket weldment 2

1-21 R0200527-00 Bolt m8×25 4

1-22 R0200582-00 Left fender 1

1-23 R0200534-00 Bolt assembly 12

1-24 R0200549-00 Nut M8 6

1-25 R0200669-00 Motor drive assembly 2

1-26 R0200765-00 Bolt M10×50 8

1-27 R0200499-00 Spring washer 8

1-28 R0200502-00 Washer 10

1-29 R0200431-00 Spacer, Motor mount 4

1-30 R0200485-00 Left console assembly 1



5 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

1-31 R0200551-00 Bolt M5×16 2

1-32 R0200684-00 Zerk Fitting M6 2

1-33 R0200668-00 Light LED 1

1-34 R0200545-00 Washer 2

1-35 R0200538-00 Spring washer 2

1-36 R0200511-00 Nut M5 2

1-37 R0200685-00 Caster weldment 2

1-38 R0200375-00 Oil seal 2

1-39 R0200374-00 Bearing 4

1-40 R0200373-00 Spring washer 6

1-41 R0200372-00 Lock nut M20 2

1-42 R0200686-00 Dust cap 2

1-43 R0200670-00 Front wheel assembly 2

1-44 R0200371-00 Bolt M12×236 1

1-45 R0200370-00 Front wheel 1

1-46 R0200369-00 Lock nut M12 2

1-47 R0200708-00 Rear wheel 24×12-12 2

1-48 R0200368-00 Nut 1/2-20unf 8

1-49 R0200378-00 Spring washer 4

1-50 R0200509-00 Bolt M10×25 4

1-51 R0200677-00 Lever assy 2



6 REV.1.0 

RIGHT  CONTROL ARM 



7 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

2-1 R0200721-00 Blade high and low speed switch 1

2-2 R0200717-00 PTO switch 1

2-3 R0200455-00 Right contol cover 1

2-4 R0200719-00 High and low drive switch 1

2-5 R0200718-00 Linear actuator 1

2-6 R0200482-00 Right return assy 1

2-7 R0200564-00 Screw M6×6 1

2-8 R0200596-00 Shaft weldment 1

2-9 R0200518-00 Lock nut M6 2

2-10 R0200527-00 Bolt m8×25 7

2-11 R0200520-00 Lock nut M8 11

2-12 R0200506-00 Bolt M10×25 3

2-13 R0200457-00 Console plate 1

2-14 R0200514-00 Lock nut M10 4

2-15 R0200535-00 Bolt M8×30 1

2-16 R0200519-00 Nut M8 1

2-17 R0200614-00 Bearings 2

2-18 R0200589-00 Right swing arm weldment 1

2-19 R0200533-00 Bolt M10×50 1

2-20 R0200395-00 Nylon washer 2

2-21 R0200461-00 Sleeve 1

2-22 R0200468-00 Square rod 1

2-23 R0200680-00 Knob bolt 1

2-24 R0200698-00 Spring 1

2-25 R0200444-00 Mounting plate 1

2-26 R0200539-00 Nut M10 2

2-27 R0200537-00 Bolt M10×45 1

2-28 R0200438-00 Right switch mounting plate 1

2-29 R0200366-00 Parking switch 1

2-30 R0200380-00 Bolt assembly 6



8 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

2-31 R0200362-00 Linkage 1

2-32 R0200547-00 Washer 4

2-33 R0200381-00 Rod end 1

2-34 R0200382-00 Nut M6 1

2-35 R0200470-00 Adjustment screw 1

2-36 R0200383-00 Nut M6 1

2-37 R0200361-00 Rod end ( Left hand thread ) 1

2-38 R0200384-00 Bolt M6×20 1

2-39 R0200385-00 Bolt M6×30 1

2-40 R0200386-00 Spacer 1

2-41 R0200358-00 Linkage 1

2-42 R0200387-00 Rod end 1

2-43 R0200519-00 Nut M8 1

2-44 R0200471-00 Adjustment Screw 1

2-45 R0200563-00 Nut M8 1

2-46 R0200394-00 Rod end 1

2-47 R0200396-00 Bolt M8×25 1

2-48 R0200397-00 Bolt M8×55 1

2-49 R0200548-00 Washer 1

2-50 R0200681-00 Damper 1



9 REV.1.0 

RIGHT RETURN ASSEMBLY



10 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

3-1 R0200398-00 Bolt M8×25 1

3-2 R0200540-00 Spring washer 1

3-3 R0200541-00 Large washer 2

3-4 R0200389-00 Spacer collar 2

3-5 R0200585-00 Sleeve 1

3-6 R0200434-00 Spring hanging plate 2

3-7 R0200356-00 Return spring 1

3-8 R0200388-00 Nylon washer 1

3-9 R0200532-00 Bolt assembly 2

3-10 R0200442-00 Right rotating plate 1

3-11 R0200432-00 Limit plate 1

3-12 R0200605-00 Right fixed plate weldment 1

3-13 R0200565-00 Screws ST4.2×10 2

3-14 R0200433-00 Sensor connection plate AC 1

3-15 R0200354-00 Speed sensor 1



11 REV.1.0 

LEFT CONTROL ARM



12 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

4-1 R0200763-00 Key 0

4-2 R0200728-00 4" LCD Display 1

4-3 R0200458-00 Left console 1

4-4 R0200380-00 Bolt assembly 6

4-5 R0200681-00 Damper 1

4-6 R0200548-00 Washer 1

4-7 R0200520-00 Lock nut M8 11

4-8 R0200514-00 Lock nut M10 4

4-9 R0200457-00 Console plate 1

4-10 R0200483-00 Left return assembly 1

4-11 R0200518-00 Lock nut M6 2

4-12 R0200564-00 Screw M6×6 1

4-13 R0200592-00 Left swing arm weldment 1

4-14 R0200362-00 Linkage 1

4-15 R0200384-00 Bolt M6×20 1

4-16 R0200381-00 Rod end M6 1

4-17 R0200382-00 Nut M6 1

4-18 R0200470-00 Adjustment screw 1

4-19 R0200383-00 Nut M6 1

4-20 R0200361-00 Rod end 6 (Left hand thread) 1

4-21 R0200385-00 Bolt M6×30 1

4-22 R0200547-00 Washer 4

4-23 R0200358-00 Linkage 1

4-24 R0200396-00 Bolt M8×25 1

4-25 R0200387-00 Rod end M8 1

4-26 R0200471-00 Screw 1

4-27 R0200563-00 Nut M8 1

4-28 R0200394-00 Rod end M8 1

4-29 R0200397-00 Bolt M8×55 1

4-30 R0200386-00 Spacer 1



13 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

4-31 R0200535-00 Bolt M8×30 1

4-32 R0200519-00 Washer 2

4-33 R0200366-00 Parking switch 1

4-34 R0200437-00 Left switch mounting plate 1

4-35 R0200527-00 Bolt M8×25 7

4-36 R0200680-00 Knob bolt 1

4-37 R0200698-00 Compression spring 1

4-38 R0200444-00 Mounting plate 1

4-39 R0200539-00 Nut M10 2

4-40 R0200614-00 Bearings 2

4-41 R0200537-00 Bolt M10×45 1

4-42 R0200533-00 Bolt M10×50 1

4-43 R0200596-00 Shaft weldment 1

4-44 R0200468-00 Square rod 1

4-45 R0200461-00 Sleeve 1

4-46 R0200395-00 Nylon washer 2

4-47 R0200506-00 Bolt M10×25 3

4-48 R0200738-00 Ignition Switch (with key) 1



14 REV.1.0 

LEFT RETURN ASSEMBLY



15 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

5-1 R0200398-00 Bolt M8×25 1

5-2 R0200540-00 Lock washer 1

5-3 R0200541-00 Large washer 2

5-4 R0200389-00 Spacer collar 2

5-5 R0200434-00 Spring hanging plate 2

5-6 R0200356-00 Return spring 1

5-7 R0200585-00 Sleeve 1

5-8 R0200388-00 Nylon washer 1

5-9 R0200440-00 Left rotating plate 1

5-10 R0200532-00 Bolt assembly 4

5-11 R0200432-00 Limit plate 1

5-12 R0200603-00 Left fixed plate weldment 1

5-13 R0200565-00 Screws ST4.2×10 1

5-14 R0200433-00 Accelerator connection plate 1

5-15 R0200354-00 Accelerator sensor 1



16 REV.1.0 

DECKLIFT  ASSEMBLY



17 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

6-1 R0200504-00 Bolt M10×70 2

6-2 R0200502-00 Washer 2

6-3 R0200672-00 Spring assembly 2

6-4 R0200595-00 Spring nut 1

6-5 R0200598-00 Spring 1

6-6 R0200515-00 Lock nut M12 6

6-7 R0200559-00 Nut M12 4

6-8 R0200700-00 Collar 4

6-9 R0200699-00 Trunion 4

6-10 R0200707-00 Outer mounting plate 4

6-11 R0200560-00 Bolt M8×40 8

6-12 R0200542-00 Bolt M12×45 1

6-13 R0200543-00 Washer 2

6-14 R0200713-00 Linear actuator 1

6-15 R0200497-00 Bolt M12×60 1

6-16 R0200706-00 Inner mounting plate 4

6-17 R0200496-00 Lock nut M8 8

6-18 R0200712-00 Rear shaft weldment 1

6-19 R0200737-00 Collar 4

6-20 R0200503-00 Bolt M10×55 2

6-21 R0200694-00 Front shaft weldment 1

6-22 R0200702-00 Eyebolt 4

6-23 R0200701-00 Spacer 4

6-24 R0200514-00 Lock nut M10 4

6-25 R0200521-00 Lock nut M10 8

6-26 R0200515-00 Lock nut M12 7

6-27 R0200704-00 Connection plate 1

6-28 R0200616-00 Spacer 2

6-29 R0200586-00 Shaft mount 4

6-30 R0200525-00 Bolt M10×50 8

6-31 R0200516-00 Bolt M12×45 2



18 REV.1.0 

BATTERY COVER ASSEMBLY



19 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

7-1 R0200607-00 Upper cover plate weldment 1

7-2 R0200399-00 Rotary tongue lock 1

7-3 R0200621-00 Rubber strip 1.4

7-4 R0200526-00 Bolt M8×20 10

7-5 R0200380-00 Bolt assembly 6

7-6 R0200619-00 Rubber strip 1.2

7-7 R0200496-00 Lock nut M8 1

7-8 R0200530-00 Screw M5×30 2

7-9 R0200448-00 Left side plate 1

7-10 R0200580-00 Spacer 2

7-11 R0200545-00 Washer 2

7-12 R0200538-00 Spring washer 2

7-13 R0200511-00 Nut M5 2

7-14 R0200548-00 Washer 11

7-15 R0200400-00 Gas shock 1

7-16 R0200396-00 Bolt M8x25 2

7-17 R0200451-00 Front plate 1

7-18 R0200520-00 Lock nut M8 13

7-19 R0200384-00 Bolt M6×20 2

7-20 R0200351-00 Power resistor 1

7-21 R0200518-00 Lock nut M6 6

7-22 R0200447-00 Right side plate 1

7-23 R0200547-00 Washer 6

7-24 R0200546-00 Screw 4

7-25 R0200729-00 Charger plug w/wire 1

7-26 R0200446-00 Rear cover 1



20 REV.1.0 

CONTROL BOX ASSEMBLY



21 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

8-1 R0200535-00 Bolt M8×30 8

8-2 R0200548-00 Washer 8

8-3 R0200393-00 Washer 8

8-4 R0200392-00 Bushing 8

8-5 R0200534-00 Bolt assembly 8

8-6 R0200620-00 Thin bumper strip 1.8 m

8-7 R0200520-00 Lock nut M8 1

8-8 R0200579-00 Controller box 4

8-9 R0200716-00 Blade controller assembly 1

8-10 R0200715-00 Drive controller assembly 1

8-11 R0200376-00 Knob bolt 1

8-12 R0200578-00 Controller box cover 2



22 REV.1.0 

ROLL OVER PROTECTIVE STRUCTURE



23 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

9-1 R0200593-00 Upper ROPS weldment 1

9-2 R0200401-00 Bolt M12×80 6

9-3 R0200402-00 Lock spring 2

9-4 R0200345-00 Pin 2

9-5 R0200403-00 Spring 2

9-6 R0200588-00 Lower ROPS tube 2

9-7 R0200369-00 Lock nut M12 6

9-8 R0200404-00 Washer 4

9-9 R0200469-00 Pin clevis 2



24 REV.1.0 

MOWER DECK ASSEMBLY



25 REV.1.0 

60”MOWER DECK ASSEMBLY



26 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY
10-1 R0200714-00 Motor blade 3
10-2 R0200581-00 Deck housing 1
10-3 R0200693-00 Blade collar 3
10-4 R0200339-00 Washer 9
10-5 R0200703-00 20.5" Blade 3
10-6 R0200365-00 Blade washer 3
10-7 R0200364-00 Bolt M16×70 3
10-8 R0200502-00 Washer 18
10-9 R0200499-00 Spring washer 18
10-10 R0200501-00 Bolt M10×25 18
10-11 R0200369-00 Lock nut M12 3
10-12 R0200687-00 Roller shaft 1
10-13 R0200363-00 Roller wheels 4
10-14 R0200360-00 Bolt M12×190 1
10-15 R0200692-00 Roller shaft 2
10-16 R0200691-00 Roller shaft 2
10-17 R0200359-00 Bolt M12×120 2
10-18 R0200671-00 Deflector rubber assembly 1
10-19 R0200710-00 Rubber bumper 2
10-20 R0200518-00 Lock nut M6 3
10-21 R0200520-00 Lock nut M8 4
10-22 R0200496-00 Lock nut M8 2
10-23 R0200465-00 Air plate 1 1
10-24 R0200526-00 Bolt M8×20 2
10-25 R0200550-00 Bolt M10×30 2
10-26 R0200528-00 Bolt M8×30 5
10-27 R0200462-00 Lower bracket deflector 1
10-28 R0200617-00 Deflector rubber 1
10-29 R0200575-00 Upper bracket deflector 1
10-30 R0200520-00 Lock nut M8 5
10-31 R0200521-00 Lock nut 2
10-32 R0200398-00 Bolt M8×25 2
10-33 R0200591-00 Connection pin weldment 2
10-34 R0200357-00 Deck mounting rod assy 2
10-35 R0200405-00 Deck mounting rod 1
10-36 R0200684-00 Grease zerk fitting M6 1
10-37 R0200406-00 Nut M16 1
10-38 R0200407-00 Rod end M16 1
10-39 R0200408-00 Bolt M16×60 1
10-40 R0200409-00 Lock nut M16 1
10-41 R0200548-00 Washer 5
10-42 R0200507-00 Bolt M16×20 3
10-43 R0200412-00 Hose clamp 3
10-44 S0300008-00  Nut, clip-on M6 3



27 REV.1.0 

SEAT ASSEMBLY



28 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

11-1 R0200307-00 Suspension Seat 1

11-2 R0200452-00 Seat plate 1

11-3 R0200410-00 Leash 1

11-4 R0200501-00 Bolt M10×25 2

11-5 R0200587-00 Sleeve 2

11-6 R0200377-00 Rubber bumper 2

11-7 R0200529-00 Washer 1

11-8 R0200469-00 Pin clevis 1

11-9 R0200514-00 Lock nut M10 4

11-10 R0200502-00 Washer 4

11-11 R0200380-00 Bolt assembly 8

11-12 R0200709-00 Rubber isolator 4

11-13 R0200454-00 Washer 4

11-14 R0200512-00 Bolt M10×80 4

11-15 R0200521-00 Lock nut M10 2

11-16 R0200459-00 Seat base 1

11-17 R0200571-00 Nut 5/16-18 4

11-18 R0200548-00 Washer 4



29 REV.1.0 

ELECTRICAL COMPONENTS



30 REV.1.0 

ITEM NO. PART NO. DESCRIPTION QTY

12-1 R0200730-00 Wiring harness assembly 1

12-2 R0200731-00 Blade controller cable positive 2

12-3 R0200732-00 Blade controller cable negative 2

12-4 R0200733-00 Machine power harness 1

12-5 R0200734-00 Drive controller cable positive 1

12-6 R0200735-00 Drive controller cable negative 1

12-7 R0200665-00 Lithium battery 13.8 KWH 1

12-8 R0200144-00 Charger 15A 1500WATTS 1

12-9 R0200847-00 Fuse, 20A Maxi (Main) 1

12-10 R0200848-00 Fuse, 40A Maxi (Decklift) 1



31 REV.1.0 

Greenworks Tools
PO Box 1238

Mooresville, NC 28115

TOLL-FREE HELPLINE: 1-855-470-4267

Printed in China on 100% Recycled Paper


